
 
 

  
 

              
              
              
              

   
 
 
 
 
 
 
 
 
 
 
 
 
 
 

   

 
WESTERNPORT WATER 

 
ANNUAL DRINKING WATER QUALITY 

REPORT 2009/10 

 

September 2010 



Westernport Water 
Annual Drinking Water Quality Report 2009/10 

CV212087    i 
Final 

CERTIFICATE OF APPROVAL FOR ISSUE OF DOCUMENTS 

 
Report Title: Annual Drinking Water Quality Report 
2009/10 Document Status: Final 

Document No:  CV212087 Date of Issue:  29/10/2010  

Project Title: Annual Drinking Water Quality Report Client: Westernport Water 
 

 Position Name Signature Date 

Prepared by: 
Environmental 
Scientist 

Bronwyn 
Puttyfoot B. Puttyfoot 9/8/2010 

Internal Review 
by: 
[...]
Table 3-2 E. coli ............................................................................................................. 12 
Table 3-3 Free chlorine ................................................................................................. 13 
Table 3-4 Monochloroacetic acid ................................................................................ 14 
Table 3-5 Dichloroacetic acid ...................................................................................... 14 
Table 3-6 Trichloroacetic acid ..................................................................................... 15 
Table 3-7 Total THMs.................................................................................................... 16 
Table 3-8 Dibromochloromethane .............................................................................. 17 
Table 3-9 Bromoform .................................................................................................... 18 
Table 3-10 Bromodichloromethane............................................................................... 18 
Table 3-11 Chloroform.................................................................................................... 20 
Table 3-12 Aluminium..................................................................................................... 21 
Table 3-13 Turbidity........................................................................................................ 22 
Table 3-14 Fluoride ......................................................................................................... 22 
Table 3-15 Antimony....................................................................................................... 23 
Table 3-16 Cadmium....................................................................................................... 24 
Table 3-17 Copper ........................................................................................................... 25 
Table 3-18 Lead ............................................................................................................... 26 
Table 3-19 Nickel ............................................................................................................. 27 
Table 3-20 Zinc ................................................................................................................ 27 
Table 3-21 Manganese .................................................................................................... 28 
Table 3-22 Raw water monitoring schedule 2009/10 ................................................ 29 
Table 3-22 Herbicides and  pesticides results and comparison to ADWG guidelines

........................................................................................................................ 30 
Table 3-22 Radiation results and comparison to ADWG guidelines ......................... 31 
Table 3-23 pH................................................................................................................... 32 
Table 3-24 Iron................................................................................................................. 34 
Table 6-1 Table of complaints ..................................................................................... 52 
 
 
 

 



Westernport Water 
Annual Drinking Water Quality Report 2009/10 

CV212087    1 
Final 

1 Introduction 

1.1 Westernport Water - Overview 

Westernport Water provides water, wastewater and gas services in an economically, 
environmentally and socially practicable manner to its customers within its service 
area. 

Westernport Water services approximately 15,000 properties on Phillip Island and an 
area of the mainland from The Gurdies to Archies Creek.  Individual towns that are 
provided with potable water include Bass, Grantville, Corinella, Kilcunda (including 
Dalyston), San Remo, Woolamai Waters, Rhyll, Cowes and Ventnor.  A map of the 
service area is included in this report as Figure 1-1. 

1.2 Aims and Objectives of this Report 

The aim of this report is to provide all stakeholders, including the community, with 
water quality information compliant with Section 26 of the Safe Drinking Water Act, 
2003 (Victoria).  The report covers issues relating to the quality of potable drinking 
water and the management of regulated water.  

Westernport Water is required to provide the Department of Health (DOH) with an 
annual report on the quality of drinking water supplied to its customers.   

1.3 Westernport Water’s Water Supply System 

Westernport Water has a single water supply storage – Candowie Reservoir - an on-
stream storage on Tennent Creek located in the Bass Hills near Glen Forbes. 

Water is treated at the Ian Bartlett Water Purification Plant (IBWPP) and then reticulated 
to communities through a single main supply line with a number of smaller off takes 
servicing each of the residential communities within Westernport Water's district.  A 
plan of the distribution system is included in this report as Figure 1-2. 

Raw water quality in Candowie Reservoir is generally considered poor for human 
consumption due to intensive farming activities and runoff from cleared land within 
the catchment area.  Before treatment, the raw water is high in nutrients and organics 
and has periodically shown to be high in manganese and iron.  Raw water quality is 
typical of water that is sourced from an unprotected catchment.  Following treatment, 
the potable water largely complies with the Australian Drinking Water Quality 
Guidelines (NHMRC, 2004).  

 



Westernport Water 
Annual Drinking Water Quality Report 2009/10 

CV212087    2 
Final 

 

Figure 1-1 Westernport Water service area    



Westernport Water 
Annual Drinking Water Quality Report 2009/10 

CV212087    3 
Final 

1.4 Other Water Sources 

Low rainfall in recent years has lead to reduced water yield from the Tennent Creek 
catchment flowing into Candowie Reservoir.  As such, other sources of water have 
been utilised to supplement the supply.  Water from these alternative sources is 
pumped to Candowie Reservoir for centralised storage and treatment at the IBWPP.  
These alternative sources include bores, the Bass River and Lance Creek reservoir. 

1.4.1 Bores 

A number of groundwater bores are available to Westernport Water located throughout 
the Corinella Aquifer.  Pumping of bores to augment water supply was undertaken 
from 14 August 2009 to 28 September 2009 in accordance with Groundwater Licence 
No 9030682 as issued by Southern Rural Water.  The bore depth and application of the 
bores are listed in Table 1-1.  A total of 69.95 ML of water was pumped from the 
Corinella bores (8.41 ML from the KRSB2, 33.9 ML from CMSB1 and 27.65 ML from the 
KRDB1) to the Candowie Reservoir via the Corinella and Grantville Pipeline.  All other 
production bores were not in use during 2009/10. 

 

Table 1-1 Corinella bores 

Asset Location Bore Depth Application 

KRDB1 King Rd Wastewater Treatment Plant 

(WWTP) 

117 m Production bore 

KRSB2 King Rd 500 m from WWTP 26.6 m Production bore 

KRSB3 Cnr King Rd and Bass Hwy 52.1 m Production bore 

CMSB1 Cemetery Rd 36 m Production bore 

 

1.4.2 Bass River 

Westernport Water’s pump station located along the banks of the Bass River can 
transfer water via the Bass River Pipeline to Candowie Reservoir.  The two variable 
speed, centrifugal pumps began pumping on the 5 July 2009 and ceased on 28 
September 2009.  During this period, 622 ML was pumped into the Candowie 
Reservoir.  Pumping also occurred from 9 May to 30 June 2010, during this period 
318.6 ML was pumped into the Candowie Reservoir.  The total volume pumped into the 
Candowie Reservoir for the 2009/10 reporting period was 941 ML. 

1.4.3 Lance Creek Reservoir 

Westernport Water is able to share the resources from South Gippsland Water’s Lance 
Creek Reservoir located within the neighbouring Powlett River catchment.  However, 
this resource was not utilised during the 2009/10 reporting period. 



Westernport Water 
Annual Drinking Water Quality Report 2009/10 

CV212087    4 
Final 

 

Figure 1-2 Potable water supply disinfection & distribution system schematic diagram 



Westernport Water 
Annual Drinking Water Quality Report 2009/10 

CV212087    5 
Final 

2 Water Treatment and Quality Management System 

Westernport Water operates a comprehensive water quality management system that 
complies with the Safe Drinking Water Act.  This system is designed to ensure that 
customers receive drinking water of acceptable quality at all times, and that public 
health is protected. 

2.1 Water Treatment 

Raw water from Candowie Reservoir is treated using a combination of flocculation, 
coagulation, dissolved air flotation, filtration and chemical dosing at the IBWPP.  The 
source water is predominantly high in nutrients, organics and has periodically been 
high in manganese and iron by Australian Drinking Water Guidelines (ADWG) 
standards.  However, this is typical of water that is sourced from an open and 
unprotected catchment. 

The IBWPP is located in the Bass Hills near Glen Forbes and was constructed in 1990 to 
improve drinking water quality.  This plant uses physical and chemical treatment to 
remove contaminants and improve the aesthetic quality of the water so that it complies 
with the ADWG, and is acceptable to consumers.  A summary of the processes used at 
IBWPP and within the reticulation system are shown in Table 2-1. 



Westernport Water 
Annual Drinking Water Quality Report 2009/10 

CV212087    6 
Final 

Table 2-1 Water treatment processes at Westernport Water 

Locality Treatment 

Process 

Added 

Substances 

Comments 

Oxidation Potassium 

permanganate 

As required 

Taste and 

odour removal 

Powdered 

activated carbon 

Continuous 

Coagulation / 

flocculation 

Aluminium 

sulphate 

For removal of colour and 

turbidity 

Dissolved air 

flotation / 

filtration 

Nil Removes flocculated particles  

pH correction Caustic soda 

(sodium 

hydroxide) 

Required to raise pH to ~7.4 

Fluoridation * Sodium Fluoride Required to raise fluoride levels 

to 0.9 mg/L in treated water 

Ian Bartlett Water 

Purification Plant 

(IBWPP) 

Disinfection Chlorine gas Required to get chlorine residual 

to desired set point 

Disinfection Sodium 

hypochlorite 

Booster chlorination stations 

used throughout the water supply 

system to retain an appropriate 

chlorine residual 

Disinfection Sodium 

hypochlorite & 

aqua ammonia 

Booster chloramination stations 

used at the Kilcunda & Corinella 

to retain the appropriate total 

chlorine residual 

Various locations 

throughout the 

water supply 

system 

Ultra Violet 

Disinfection 

Nil The UV system services a distinct  

water supply area on Phillip 

Island 

* Fluoridation officially commenced on 13th April 2010. 

Disinfection of the water is achieved by the addition of chlorine gas after treatment at 
the IBWPP, with sufficient contact time to ensure appropriate disinfection.  Chlorine 
residual is maintained throughout the supply system via a network of booster 
chlorination and chloramination stations.  

The exception is the water supply to the Penguin Parade and Nobbies area of Phillip 
Island which uses UV disinfection.  Westernport Water commissioned a UV disinfection 
unit to service this distinct area of Phillip Island in January 2001.  

The unit is an Australian Ultra Violet Services Pty Ltd model CA-848-NS.  The unit has 8 
ultra violet lamps that operate at the germicidal waveband of 245 nm.  The maximum 
flow rate of the unit is 13 L/s. 

The UV unit was installed as an alternative to chlorine at this extremity of Westernport 
Water’s water distribution system.  It was intended to address the taste and odour 



Westernport Water 
Annual Drinking Water Quality Report 2009/10 

CV212087    7 
Final 

issues that are sometimes associated with chlorination throughout the reticulation 
system.  

2.1.1 Improvements 

Westernport Water strives to provide their customers with the best quality water 
possible by maintaining and improving the water supply infrastructure and water 
source.  The following are the significant changes and upgrades that have occurred 
during the 2009/10 period: 

• Installation and commissioning of a fluoride plant;  

• Trial chloramination sites at Kilcunda and Corinella; 

• Replacement of filter media and structural lining of filter cells at IBWPP; 

• Relocation of chemical dosing pumps (alum and caustic) and new pipe work 
installed;  

• Cleaning and painting of flocculator tanks and repairs to damaged 
board/paddles (flocculation stage);  

• Trials to install blowers on each filter at the IBWPP, and installed power points 
for the blowers; (this will help with sludge blanket removal, and decrease water 
usage of cutter sprays);  

• New aerators installed (4) and hoses replaced around the off take tower of the 
Candowie Reservoir for improved aeration;  

• SCADA access to all chlorination sites / San Remo basin / tanks and Bass River 
site for figures, set points and various trends to be monitored; enabling 
management to increase or decrease chlorine residuals, tanks levels or pumps 
speeds; 

• Variable speed drives were installed on IBWPP high lift pumps, to assist with 
matching inflow and outflow from the treatment plant.  This in turn allows for 
better management of free chlorine residual levels in the reticulation water; and 

• Modification to in-line valves along the transfer main from IBWPP to Anderson. 
In total 5 butterfly valves were replaced with sluice valves as a precursory action 
prior to cleaning the transfer main in 2010/2011.  

2.2 Issues 

2.2.1 Algae in Candowie Reservoir 

Candowie Reservoir occasionally experiences high algal counts with a wide range of 
species present.  Physicochemical and biological conditions of the storage are 
therefore monitored regularly.  This assists Westernport Water to detect and manage 
any potential algal blooms before they lessen the quality of the raw water.   

Constant oxygenation of the bottom waters of Candowie Reservoir assisted in limiting 
the development of conditions favourable to algal growth.  During the 2009/10 
financial year, destratification of the reservoir was undertaken using two processes: the 
WEARS (Water Engineering and Research Solutions) unit (the main aerator used) and the 
bubble aerator being used when required.  Nevertheless, blooms of taste and odour 
causing Ceratium, a large dinoflagellate, were detected throughout the reporting 



Westernport Water 
Annual Drinking Water Quality Report 2009/10 

CV212087    8 
Final 

period.  The behaviour of this Ceratium bloom was totally unpredictable even though 
the nitrogen to phosphorus ratio was not ideal for its growth.  However, the Ceratium 
bloom may have helped suppress Anabaena growth over the summer period.   

A significant increase in potentially toxic blue-green Anabaena circinalis occurred in 
December and the reservoir was treated with Cupricide on the 20th December 2009.  
Sampling on the 23rd of December, 2009 showed that the treatment was successful.   

 

2.2.2 Water Security 

Similar to 2008/09, a steady decline from August / September in water level over the 
2009/10 financial year can be seen in Candowie Reservoir (Figure 2-1).  Levels were 
slightly higher in 2009/10 compared to 2008/09 and there was a noticeable increase 
in level during May and June 2010 due to rainfall in the area. 

0

500

1000

1500

2000

2500

Ju
ly

Aug
us

t

Sep
tem

be
r

Octo
be

r

Nove
mbe

r

Dece
mbe

r

Ja
nu

ary

Feb
ru

ar
y

Marc
h

Apri
l

May
Ju

ne

C
an

do
w

ie
 S

to
ra

ge
 V

ol
um

e 
(M

L)

08/09 09/10
 

Figure 2-1 Candowie Reservoir storage volumes (1/7/2008 to 30/6/2010) 

 

Westernport Water recognises that any decrease in the yield from Candowie catchment 
poses a significant business risk in supplying customers with acceptable water quality 